

# Wind & Rain Test Report

---



Report No : W25039  
Test Date : February 05<sup>th</sup>, 2025  
Issue Date : February 19<sup>th</sup>, 2025  
No. of Pages : 1/29

Applicant : City Building Material Co., Ltd

Project : Bank of Hawaii Project & HRG Koko  
Project

Specimen Number : W25039

Specimen Size : W 1828 × H 1828 × T 223 (mm)

Specimen Name : Curtain Wall

The report consists of 29 pages inclusive of the cover page. Separate use of this report is considered nullified.  
The 「◇」part of the report was provided by the applicant.  
The specimen above has been tested by our laboratory.  
The laboratory address is the test location.